
 

 

 
 

 
Feasibility Analysis for Project 3: Treat 
Wastewater from the International Collector at 
the South Bay International Wastewater 
Treatment Plant 

Technical Memorandum  

USMCA Mitigation of Contaminated Transboundary 
Flows Project 

Prepared for: 
 

 
United States Environmental Protection Agency 
Office of Wastewater Management 
1200 Pennsylvania Avenue, NW 
Washington DC 20460 

 
 
Prepared by: 
 

 
 
PG Environmental, LLC (Subcontractor to Eastern Research Group, Inc.) 

 
 
17 September 2021 
Final Report 

 
 

 
Work Performed Under EPA Contract No. 68HERH19D0033 

Task Order No. 53 



Feasibility Analysis for Project 3 Contents 

i 

Version 
# Stage Description of changes Changes 
[...]
be technically feasible and is expected to reduce the volume of treated effluent discharged 
to the South Bay Ocean Outfall while also providing a source of reclaimed water to Mexico 
that could potentially be beneficially reused. The estimated capital cost of the sub-project is 
$12.4 million, and the estimated 40-year life cycle cost is $26.0 million.  

3. Construct a new pipeline in the U.S. to replace a portion of the International Collector 
(sub-project 3). This sub-project, proposed by EPA, was found to be technically feasible 
and is expected to reduce or even eliminate spills of wastewater from the International 
Collector to the Tijuana River and Stewart’s Drain. The estimated capital cost of the sub-
project is $14.1 million, and the estimated 40-year life cycle cost is $28.9 million. 

PG has also explored the projected performance of Project 3 to mitigate effects from discharges 
from SAB Creek, including some high-level environmental and social impacts. ERG is preparing an 



Feasibility Analysis for Project 3  Executive Summary 

viii 

Environmental Impact Document with a more thorough evaluation of potential environmental and 
social impacts in the U.S. associated with Project 3. 

Note that more information on background data analyzed and referenced in this document can be 
found in PG’s Baseline Conditions Summary: Technical Document, available from EPA.



Feasibility Analysis for Project 3  Introduction 

1-1 

1. INTRODUCTION 

Under EPA Contract No. 68HERH19D0033, Task Order No. 53, PG Environmental conducted a 
detailed feasibility analysis of 10 proposed projects to mitigate contaminated transboundary flows 
that cause impacts in the Tijuana River area and neighboring coastal areas in the U.S. Each 
feasibility analysis considered an estimate of capital costs; an estimate of design, project, and 
construction management costs; an estimate of operation and maintenance (O&M) costs; an 
estimate of total life cycle costs; regulatory, engineering, and any possible implementation issues; 
and social and environmental impacts. 

This feasibility analysis specifically addresses Project 3: “Treat Wastewater from the International 
Collector at the South Bay International Treatment Plant.” During the analysis, PG consulted with 
stakeholders and reviewed previous work including the following:  

• Tijuana River Valley Needs and Opportunities Assessment (HDR 2020). 

• Modeling Impacts of Various Wastewater and Stormwater Flow Scenarios on San Diego South 
Bay and Tijuana Beaches (Feddersen et al. 2020). 

• Tijuana River Diversion Study: Flow Analysis, Infrastructure Diagnostic and Alternatives 
Development (Arcadis 2019). 

The PG document Baseline Conditions Summary: Technical Document, prepared for EPA under the 
United States–Mexico–Canada Agreement (USMCA) Mitigation of Contaminated Transboundary 
Flows Project, contains more information on background data analyzed, U.S. and Mexico entities, 
infrastructure and its operating conditions, water bodies, affected areas, other studies and reports, 
and dry- and wet-weather flow conditions referenced in this document.  

This report has been revised and finalized based on comments and discussions with EPA, new 
information presented to PG, dispersion modeling for the South Bay Ocean Outfall (SBOO), and has 
been updated to include information on constructing a pump station and force main to convey 
treated effluent from the expanded South Bay International Wastewater Treatment Plant (ITP) to 
Mexico. Consistent with the task order scope, PG will work with EPA to develop and analyze several 
infrastructure alternatives to mitigate the transboundary wastewater and stormwater flows. Each 
alternative will include a grouping of one or more projects evaluated in the feasibility analyses, 
scaled if necessary. The alternatives include groupings of one or more projects evaluated in the 
feasibility analyses, scaled if necessary, and will be presented to EPA in the Water Infrastructure 
Alternatives Analysis report.  

1.1 Project Purpose 

The primary purpose of Project 3 is to reduce impacts to the U.S. coast by capturing and treating 
wastewater from the International Collector that otherwise would be discharged to the Pacific 
Ocean without adequate treatment, or any treatment at all, from San Antonio de los Buenos (SAB) 
Creek or would be discharged to the Tijuana River. This project has a very similar objective to 
Project 9, but it uses new/expanded facilities at the ITP rather than existing/expanded facilities at 
the South Bay Water Reclamation Plant (SBWRP).  

Additionally, Project 3 includes options to return treated effluent from the expanded ITP to Mexico 
for potential reuse (sub-project 2) and to relocate a portion of the International Collector onto the 
U.S. side of the border (sub-project 3). The primary purpose of sub-project 2 is to provide a source 



Feasibility Analysis for Project 3  Introduction 

1-2 

of reclaimed water to Mexico while also reducing the volume of effluent discharged at the SBOO. 
The primary purpose of sub-project 3 is to enable easier maintenance and prevent spillage of 
untreated wastewater from the International Collector, thereby protecting the Tijuana River 
Estuary and Pacific Ocean from transboundary flows containing untreated wastewater in the 
Tijuana River. 

1.2 Current Conditions  

This section summarizes the current conditions relevant to Project 3. Refer to the Baseline 
Conditions Summary: Technical Document for a more detailed discussion of the current conditions in 
the Tijuana River Watershed.  

Wastewater from the International Collector is pumped to the SAB Wastewater Treatment Plant 
(SABTP) via Pump Station 1-B (PB1-B). Based on information provided by EPA, the aerated lagoon 
treatment system at the SABTP is known to be undersized and inadequately operated and 
maintained to provide treatment. The floating aspirating aerators in the lagoon system have been 
observed out of service, which greatly reduces BOD removal efficiency. In the absence of aeration, 
solids accumulation at the lagoon bottom is accelerated. In addition, some portion of wastewater 
and diverted river water from Pump Station 1-A (PB1-A) and PB1-B bypasses the SABTP. Untreated 
or undertreated wastewater is thereby discharged into the Pacific Ocean via SAB Creek where, 
depending on ocean currents, it can migrate northward along the coast and across the maritime 
boundary (Feddersen et al. 2020).  

The International Collector was originally constructed in the 1990s to intercept and convey 
wastewater from the majority of Tijuana. It is in need of rehabilitation due to significant crown 
corrosion of the concrete interceptor sewer, attributable to hydrogen sulfide. It is also affected by 
high flows caused by inflow during large storms. Based on data provided by the International 
Boundary and Water Commission (IBWC), it is estimated that as much as half the dry-weather flow 
in the Tijuana River is composed of untreated wastewater. Refer to the Baseline Conditions 
Summary: Technical Document for further discussion of the International Collector. 

Currently, flows from the International Collector include Tijuana River water that is diverted by the 
CILA Pump Station (PB-CILA). PG presumes that, to ensure the International Collector flows treated 
at an expanded ITP are composed of only wastewater, the connection between the International 
Collector and PB-CILA in Mexico must be severed. However, this feasibility analysis does not 
evaluate any infrastructure upgrades in Mexico needed to accomplish this.  

Based on future flow projections for the International Collector, expanding the ITP is necessary to 
accommodate population growth in Tijuana. Table 1-1 provides flow projections for the 
International Collector through the year 2040 by the North American Development Bank (NADB), 
EPA, and the Comisión Estatal de Servicios Públicos de Tijuana (CESPT). PG used a linear regression 
(R2 = 0.99) to project flows for the years 2045 and 2050, indicated with italics. 

Table 1-1. Future Flow Projections for the International Collector 

Year Projected International Collector Flow 
2015 1,371 L/s 31.3 MGD 
2020 1,524 L/s 34.8 MGD 
2025 1,625 L/s 37.1 MGD 
2030 1,726 L/s 39.4 MGD 
2035 1,825 L/s 41.7 MGD 



Feasibility Analysis for Project 3  Introduction 

1-3 

2040 1,922 L/s 43.9 MGD 
2045 2,020 L/s 46.1 MGD 
2050 2,151 L/s 49.1 MGD 

Source: NADB et al. 2020 

Stewart’s Drain is a concrete structure immediately southeast of the ITP where surface flow from 
Tijuana flows into the U.S. and is directed to the ITP headworks. Flows at Stewart’s Drain typically 
occur during wet weather and are composed of sanitary sewer overflows from the International 
Collector and other sources (Arcadis 2019). 

The existing ITP, in southern San Diego County near the U.S.-Mexico border, treats raw wastewater 
from the International Collector and has design capacities for each stage of treatment shown in 
Table 1-2. The original plant, which began operation in 1997, provided advanced primary 
treatment only. Construction of the secondary treatment process was completed in 2011; in 2018 
three new secondary sedimentation tanks were added to the 10 existing tanks to improve activated 
sludge process performance. 

Table 1-2. Design Capacities for Each Stage of Treatment at the ITP 

Type of Treatment Average Daily Flow Rate 
(MGD)  

Peak Daily Flow Rate 
(MGD)  

Preliminary 50 104 
Advanced primary 25 75 
Secondary 25 50 

The average flow rate into the ITP in 2019–2020 was about 26 MGD. Influent BOD5, TSS, and 
ammoniacal nitrogen (ammonia-N) concentrations were about 350 mg/L, 350 mg/L, and 50 mg/L, 
respectively. The preliminary treatment process begins with three mechanically cleaned bar 
screens (each designed for a peak daily flow rate of 35 MGD) with three manual screens for backup. 
Then flow enters a horizontal flow-through grit chamber designed for a peak daily flow rate of 104 
MGD. The advanced primary treatment process consists of five primary sedimentation basins (160 
feet long × 20 feet wide × 15 feet deep), each designed for an average daily flow rate of 5 MGD and a 
peak daily flow rate of 15 MGD. Ferric chloride (at a dosage of about 20 mg/L) is added to the 
primary settling tank influent to promote coagulation/flocculation. When all five tanks are in use, 
the primary settling tanks achieve about 75% TSS removal and 60% BOD5 removal, resulting in 
BOD5 and TSS entering the secondary treatment process at about 140 mg/L and 90 mg/L, 
respectively.  

The secondary treatment process consists of seven biological reactors; each has one pre-anoxic 
zone, then two anaerobic zones, then three anoxic zones, then four aerobic zones (with fine bubble 
diffusers). Each secondary reactor is described in Table 1-2. Thirteen secondary clarifiers (each 160 
feet long × 20 feet wide × 15 feet deep) settle the biomass before the effluent is discharged to the 
SBOO (see Table 1-3). Each secondary clarifier has a volume of 0.36 million gallons. Secondary 
treatment process performance for 2019–2020 is summarized in Table 1-5. Figure 1-1 shows a 
treatment schematic for the liquid and solids treatment processes. 

 



Feasibility Analysis for Project 3  Introduction 

1-4 

 
Figure 1-1. Schematic of Existing ITP Treatment Train 

National Pollutant Discharge Elimination System (NPDES) effluent limits (monthly average) for the 
ITP for conventional parameters are 25 mg/L CBOD5, 30 mg/L TSS, and 57.4 mg/L ammonia-N. 
Typically, the plant satisfies all its NPDES effluent limits. 

Tables 1-3 and 1-4, below, describe the ITP’s secondary treatment process design conditions. With 
information and operating data provided by IBWC, PG simulated the performance of the ITP’s 
secondary treatment process using the Bio-Tiger model. Dr. Larry Moore developed this biokinetic 
model for the U.S. Department of Energy in 2017 to simulate activated sludge processes. The actual 
plant operating data for 2019–2020 are presented in Table 1-5 (note that the values for oxygen 
requirements and oxygen supplied were estimated by the model). The actual operating 
characteristics and model estimates were then used to inform the proposed designs for expanding 
the ITP. 



Feasibility Analysis for Project 3  Introduction 

1-5 

Table 1-3. Description of Design Conditions for Each of the Seven Secondary Reactors at the ITP 

Type of Zone Number 
of Zones  

Volume of Each Zone 
(Million Gallons)  

Detention Time (Hours) in Each Zone at Average Daily 
Design Flow Rate of 3.57 MGD to Each Reactor 

Pre-anoxic 1 0.052 0.35 
Anaerobic 2 0.070 0.47 
Anoxic 3 0.061 0.41 
Aerobic 4 0.176 1.20 
Total for one reactor 10 1.08 7.33 

Table 1-4. Description of Each of the 13 ITP Secondary Clarifiers at Design Loadings 

Type of Zone Design Surface Overflow 
Rate (gpd/ft2) 

Design Solids Loading Rate 
(lb TSS/day/ft2)  

Detention Time in Each 
Clarifier (Hours) 

Average daily flow rate 600 24 4.5 
Peak daily flow rate 1,200 45 2.25 

Table 1-5. Description of Secondary Process Performance in 2019–2020 

Category Item Operating Data 
Secondary 
influent loadings 

Average flow rate (MGD) 26 
BOD5 loading (lb/day) 30,400 
TSS loading (lb/day) 32,500 
TKN loading (lb/day) 10,800 

Operating 
performance 
parameters 

Solids retention time (days) 7 
MLSS concentration (mg/L) 3,700 
Total sludge production (lb/day) 44,000 
Total oxygen requirements (with denitrification) (lb/day) 42,200* 
Total oxygen supplied (lb/day) 42,200* 
RAS flow rate (MGD) 15.0 
WAS flow rate (MGD) 0.52 
Volumetric organic loading rate (lb BOD/day/1,000 ft3) 30.0 
Blower horsepower in use 1,400 

Secondary 
effluent quality 

CBOD5 (mg/L) 10 
TSS (mg/L) 13 
Ammonia-N (mg/L) 9.2 

* Bio-Tiger model results for 2019–2020 operating conditions. 

1.3 Major Project Elements Considered 

Project 3 consists of three sub-projects, listed below: 

1. Expand the ITP’s advanced primary and secondary treatment processes (four design 
options):  

— Option 1: Expansion to 40 MGD (average daily) and 100 MGD (peak daily). This would 
enable the plant to treat all wastewater in the International Collector and wastewater 
that would be collected by the rehabilitated sewer collectors in Tijuana (see Project 5).  

— Option 2: Expansion to 50 MGD (average daily) and 100 MGD (peak daily). This would 
provide capacity for current and projected wastewater flows through 2030. 



Feasibility Analysis for Project 3  Introduction 

1-6 

— Option 3: Expansion to 55 MGD (average daily) and 100 MGD (peak daily). This would 
provide the same treatment capabilities as Option 2 while providing capacity for 
current and projected wastewater flows through 2050. 

— Option 4: Expansion to 60 MGD (average daily) and 100 MGD (peak daily). This would 
provide the same treatment capabilities as Option 3 while providing capacity for 
current and projected wastewater flows through 2050, plus about 5 MGD of reserve 
capacity. 

2. Construct a pump station and force main to convey treated effluent from the expanded ITP 
to Mexico for beneficial reuse and/or discharge in Mexico.  

3. Construct a pipeline in the U.S. to replace a portion of the International Collector.  



Feasibility Analysis for Project 3  Design Information 

2-1 

2.  DESIGN INFORMATION 

Figure 2-1, on the next page, provides an overview of the proposed locations and known elevations 
for the three sub-projects that make up Project 3, as well as their position relative to the Federal 
Emergency Management Agency (FEMA) 100-year and 500-year floodplains. 

Sections 2.1 through 2.4 describe the project’s design features.  

2.1 Sub-Project 1: Expand the ITP  

2.1.1 Design Features: Overview 

This sub-project involves expanding the ITP to treat one of four average daily flow rates (40 MGD, 
50 MGD, 55 MGD, or 60 MGD). The plant’s existing preliminary, advanced primary, and secondary 